
Package leaflet: information for the user 

 

Xymelin, 1 mg/ml nasal spray, solution 

xylometazoline hydrochloride 

 

Read all of this leaflet carefully before you start using this medicine because it contains important 

information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice.  

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 

1.  What Xymelin is and what it is used for 

2.  What you need to know before you use Xymelin 

3.  How to use Xymelin 

4.  Possible side effects 

5.  How to store Xymelin 

6.  Contents of the pack and other information 

 

 

1.   What Xymelin is and what it is used for 

 

Xymelin is a nasal spray that contains the active substance xylometazoline hydrochloride.  

Xylometazoline hydrochloride is an alpha-adrenergic agonist administered topically to the nasal mucosa.  

Xymelin is used to reduce nasal congestion in the case of rhinitis. 

 

 

2.  What you need to know before you use Xymelin 

 

Do not use Xymelin: 

- if you are allergic to xylometazoline hydrochloride or any of the other ingredients of this medicine 

(listed in section 6); 

- if you have narrow-angle glaucoma (increased pressure in the eye); 

- after the removal of the pituitary gland or nasal or oral surgery, during which dura mater 

was opened. 

Inform your doctor if you have any of the aforementioned contraindications. 

 

Warnings and precautions  

Ask your doctor or pharmacist for advice before taking Xymelin if you suffer from  

- glaucoma (increased pressure in the eye),  

- overactivity of the thyroid gland,  

- diabetes, 

-  blood vessel disorders (including increased blood pressure, hardening of the arteries, or arterial 

varix)  

- serious cardiovascular disorders (e.g. coronary heart disease or increased heart rate or long QT 

syndrome). 

 

Xylometazoline must not be used in children younger than 2 years of age due to the risk of overdose, which 

may suppress the central nervous system. 

 

Xylometazoline should be used with caution if you are sensitive to adrenergic substances: you may 

experience insomnia, dizziness, tremors, irregular heart rhythm, or increased blood pressure. 

 



In addition, xylometazoline should be used with caution if you suffer from dysuria due to prostatic 

hyperplasia, if you have been treated with monoamine oxidase inhibitors or other medicinal substances that 

may raise the blood pressure; and in the case of phaeochromocytoma (tumours arising from adrenal medulla 

or sympathetic nervous system). 

 

Other medicines and Xymelin 

In the case of the concomitant use of certain medicines used to treat depression (tri- and tetracyclic 

antidepressants, monoamine oxidase inhibitors), a possible systemic effect of xylometazoline cannot be 

excluded and the effects of sympathomimetic medicines (increased heart rate, increased blood pressure, etc.) 

may be increased. The above-mentioned particularly applies in the event of overdose. 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 

 

Pregnancy, breast-feeding, and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your 

doctor or pharmacist for advice before taking this medicine. 

 

Due to the potential systemic vasoconstrictive effect, xylometazoline should not be used during pregnancy.  

 

Driving and using machines 

Xymelin does not have or has a negligible effect on the ability to drive and use machines. 

 

 

3.  How to use Xymelin 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 

Check with your doctor or pharmacist if you are not sure. 

 

Adults and children above the age of 6 

The recommended dose is one spray dose (press) in each nostril 2- 3 times a day. Do not use more than 3 

times a day. Treatment may be continued until symptoms resolve but no longer than 7 days. 

 

It should not be used in children younger than 2 years of age due to the potential risk of central nervous 

system depression caused by overdose. 

 

Xymelin 1 mg/ml spray is not suitable for children aged 2–6 years due to the high levels of the active 

substance. 

 

Treatment should not last for longer than seven days. Frequent or prolonged use may cause dependency and 

give the opposite effect, causing chronic rhinitis, nasal congestion, hypersecretion, increased sensitivity of 

tissues, and changes in the structure of nasal mucosa. 

 

If you are using the medicine for the first time or have not used it for a long time or if the bottle 

has been lying on its side, first spray the medicine into the air several times until a fine wisp of 

spray appears. 

1. Remove the spray nozzle cover. 

2. Hold the nasal spray bottle as shown on the figure on the package. 

3. Tilt your head slightly forward. Close one nostril with your finger and hold the spray nozzle in the other 

nostril. 

4. Administer the medicine with a quick press while breathing in deeply. 

5. Rinse the spray nozzle with lukewarm water after every use. Do not remove the nozzle from the bottle. 

 

If you feel that the effect of Xymelin is too strong or too weak, consult your doctor or pharmacist. 

 

If you take more Xymelin than you should 

Using the medicine above the recommended doses causes a risk of overdose. Accidental ingestion or 

overdose of the medicine may suppress the central nervous system, causing a significant decrease in body 

temperature, sweating, drowsiness, headache, rapid and irregular heart rate, increased blood pressure and 



possibly coma, especially in children. An increase in blood pressure may be followed by a decrease in blood 

pressure. 

 

In the event of overdose symptoms, please contact your doctor. Show your doctor the package of this 

medicinal product. 

 

Overdose treatment is mainly supportive and symptomatic. Medical follow-up is recommended. 

 

If you have any further questions on the use of this product, consult your doctor or pharmacist. 

 

 

4.  Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Common side effects (may affect more than 1 user in 100): 

Transient stinging sensation in the nose and throat; dry or irritated nasal mucosa; possible sneezing.  

 

Uncommon side effects (affects more than 1 user in 1,000) 

Nosebleeds. 

 

Rare side effects (affects more than 1 user in 10,000): 

Heart palpitations. 

Nausea, vomiting, gastrointestinal discomfort.  

 

Very rare side effects (may affect less than 1 user in 10,000): 

Headache, systemic allergic reactions, and temporary changes in vision.  

 

Prolonged or frequent use of xylometazoline may cause dependency, as well as nasal congestion and 

increased secretion from the nose. 

 

Reporting of side effects 

If you experiencget any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting side 

effects, you can help provide more information on the safety of this medicine. 

 

 

5.  How to store Xymelin 

 

Keep this medicine out of the sight and reach of children. 

Do not store at a temperature higher than 30 °C.  

Do not use this medicine after the expiry date, which is stated on the bottle. The expiry date refers to the last 

day of that month. 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines that you no longer use. These measures will help protect the environment. 

 

 

6.  Contents of the pack and other information 

 

What Xymelin contains 

- The active substance is xylometazoline hydrochloride. Each spray delivers 140 microgram of 

xylometazoline hydrochloride. 

- The other ingredients are disodium edetate, sodium dihydrogen phosphate dihydrate, disodium 

phosphate dihydrate, sodium chloride, and purified water. 

 

 

 



What Xymelin looks like and contents of the pack 

Xymelin is packaged in a 10ml high density polyethylene plastic bottle, which is equipped with a spray 

pump or sprayer. 

 

Marketing Authorisation Holder 

Orifarm Healthcare A/S 

Energivej 15 

5260 Odense S 

Denmark 

info-baltics@orifarm.com 

 

Manufacturers  

Takeda GmbH 

Robert-Bosch Str. 8 

78224 Singen 

Germany 

 

or 

 

Curida AS 

Solbærvegen 5 

NO-2409 Elverum 

Norway 
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